



Professional Service Industries, Inc.
Pittsburgh Testing Laboratory Division

Lab #SPT90140
Project #827-96124
June 26, 1989

REPORT OF : Horizontal Burning Test
ON : 3/4" Thick Rubber Matting
FOR : R B Rubber Products Inc.
804 East 10th Street
McMinnville, OR 97128

GENERAL

The client submitted to the Special Test Division of PSI/PTL six (6) 4" x 5" samples of rubber matting to be tested for horizontal burning or flame resistance.

TEST PROCEDURE

The samples were tested in accordance with UL 94 Standard for Safety, "Tests for Flammability of Plastic Materials", Section 2, Horizontal Burning Test for Classifying Materials 94 HB.

TEST RESULTS

<u>Sample</u>	<u>Sample Size</u>	<u>Rate of Burning</u>
1	5.045" x .529" x .714"	.47"/minute
2	5.044" x .500" x .717"	.51"/minute
3	5.044" x .525" x .716"	.68"/minute
4	5.045" x .541" x .715"	.49"/minute
5	5.041" x .527" x .716"	.48"/minute
6	5.039" x .513" x .718"	.34"/minute

Each material was classified as 94 HB in accordance with Paragraph 2.2 (Section A to C) within the referenced specification.

Respectfully Submitted,

PSI/PITTSBURGH TESTING LABORATORY DIVISION
SPECIAL TEST DIVISION

KMF/mak